Page: 1

Date: 03/09/23 at 9:57 AM

## Aqua Solutions, Inc. 6913 Highway 225 Deer Park, TX, 77536 281/479-2569 Certificate of Analysis / QC Results

Customer PO #:

ASSAY OF MATERIAL  >= 99% %  Sample ID Tested 03/09/23 Tester TBUR Recorded 03/09/23  APPEARANCE AND COLOR WHITE FINE CRYSTALLINE POWDER APPEARANCE  Sample ID Tested 03/09/23 Tester TBUR Recorded 03/09/23 TESTER TBUR	Packaged Produc		ONLY DOTACCTIM TARTATE OF		
ASSAY OF MATERIAL  >= 99% %  Sample ID Tested 03/09/23 Tester TBUR Recorded 03/09/23  APPEARANCE AND COLOR  WHITE FINE CRYSTALLINE POWDER APPEARANCE  Sample ID Tested 03/09/23 Tester TBUR Recorded 03/09/23 TESTER TBU	Test	ANTIM			Result
Sample ID   Tested   03/09/23   Tester   TBUR   Recorded   03/09/23	ASSAY OF MATERIAL	L		<u> </u>	
Tested 03/09/23 Tester TBUR Recorded 03/09/23  APPEARANCE AND COLOR WHITE FINE CRYSTALLINE POWDER APPEARANCE  Sample ID Tested 03/09/23 Tester TBUR Recorded 03/09/23 Tester TBUR Recorded 03/09/23 Tester TBUR Recorded 03/09/23 INFRARED  Sample ID Tested 03/09/23 Tester TBUR Recorded 03/09/23 Tester TBUR Sample ID Tested 03/09/23 Tester TBUR Sample ID Tested 03/09/23 Tester TBUR Recorded 03/09/23 Tested 03/09/23 Tested 03/09/23 Tested 03/09/23			%		
Tester TBUR Recorded 03/09/23  APPEARANCE AND COLOR WHITE FINE CRYSTALLINE POWDER APPEARANCE  Sample ID Tested 03/09/23 Tester TBUR Recorded 03/09/23 INFRARED  Sample ID Tested 03/09/23 INFRARED  Sample ID Tested 03/09/23 Tester TBUR Recorded 03/09/23 INFRARED  Sample ID Tested 03/09/23 Tester TBUR Sample ID Tested 03/09/23 Tester TBUR Recorded 03/09/23  LOSS ON DRYING  Sample ID Tested 03/09/23	Sample I	D			
Recorded   03/09/23     WHITE FINE CRYSTALLINE   WHITE CRYSTALLINE   POWDER   POWD	Tested	03/09/23			
### APPEARANCE AND COLOR   WHITE FINE CRYSTALLINE   POWDER	Tester	TBUR			
POWDER   POWDER   APPEARANCE   POWDER   APPEARANCE   POWDER   PO	Recorded	d 03/09/23			
APPEARANCE  Sample ID Tested 03/09/23 Tester TBUR Recorded 03/09/23  INFRARED  Sample ID Tested 03/09/23  Tester TBUR Recorded 03/09/23  Tester TBUR Recorded 03/09/23  Tester TBUR Recorded 03/09/23  Tester TBUR Recorded 03/09/23  LOSS ON DRYING < 2.7% (105 DEG C) %  Sample ID Tested 03/09/23	APPEARANCE AND COLOR		WHITE FINE CRYSTALLINE		WHITE CRYSTALLINE
Sample ID Tested 03/09/23 Tester TBUR Recorded 03/09/23  INFRARED  AUTHENTIC INFRARED  Sample ID Tested 03/09/23 Tester TBUR Recorded 03/09/23 Tester TBUR Recorded 03/09/23 LOSS ON DRYING  Sample ID Tested 03/09/23  Conforms  Conforms  Conforms  One of the conforms  Conforms  Conforms  Conforms  One of the conforms  Conforms			POWDER		POWDER
Tested 03/09/23 Tester TBUR Recorded 03/09/23  INFRARED AUTHENTIC CONFORMS INFRARED  Sample ID Tested 03/09/23 Tester TBUR Recorded 03/09/23  LOSS ON DRYING < 2.7% (105 DEG C) %  Sample ID Tested 03/09/23			APPEARANCE		
Tester TBUR Recorded 03/09/23  INFRARED AUTHENTIC CONFORMS  INFRARED  Sample ID Tested 03/09/23 Tester TBUR Recorded 03/09/23 Tester TBUR Recorded 03/09/23  LOSS ON DRYING < 2.7% (105 DEG C) %  Sample ID Tested 03/09/23	Sample I	D			
Recorded 03/09/23 INFRARED AUTHENTIC CONFORMS INFRARED  Sample ID Tested 03/09/23 Tester TBUR Recorded 03/09/23 LOSS ON DRYING < 2.7% (105 DEG C) Sample ID Tested 03/09/23	Tested	03/09/23			
AUTHENTIC CONFORMS INFRARED  Sample ID Tested 03/09/23 Tester TBUR Recorded 03/09/23  LOSS ON DRYING < 2.7% (105 DEG C) %  Sample ID Tested 03/09/23	Tester	TBUR			
INFRARED  Sample ID Tested 03/09/23 Tester TBUR Recorded 03/09/23  LOSS ON DRYING < 2.7% (105 DEG C) %  Sample ID Tested 03/09/23	Recorded	d 03/09/23			
Sample ID Tested 03/09/23 Tester TBUR Recorded 03/09/23  LOSS ON DRYING < 2.7% (105 DEG C) % Sample ID Tested 03/09/23	INFRARED		AUTHENTIC		CONFORMS
Tested 03/09/23 Tester TBUR Recorded 03/09/23  LOSS ON DRYING < 2.7% (105 DEG C) 0.2% (105 DEG C)  Sample ID Tested 03/09/23			INFRARED		
Tester TBUR Recorded 03/09/23  LOSS ON DRYING < 2.7% (105 DEG C)	Sample I	D			
Recorded 03/09/23  LOSS ON DRYING < 2.7% (105 DEG C) 0.2% (105 DEG C)  Sample ID Tested 03/09/23	Tested	03/09/23			
LOSS ON DRYING < 2.7% (105 DEG C) 0.2% (105 DEG C) % Sample ID Tested 03/09/23	Tester	TBUR			
% Sample ID Tested 03/09/23	Recorded	d 03/09/23			
Sample ID Tested 03/09/23	LOSS ON DRYING		< 2.7% (105 DEG C)		0.2% (105 DEG C)
Tested 03/09/23			%		
•••••	Sample I	D			
T . TDUD	·				
l ester i rank	Tester	TBUR			
Recorded 03/09/23	Recorded	d 03/09/23			
Lot # 306502	I at # 306!	502			
Made 03/06/23					

**Quality Manager**